



CTL

CERTIFIED TESTING LABORATORIES, INC.

CLIENT: Tompkins Bluestone Company, Inc.
 325 Tar Hollow Road
 PO Box 776
 Hancock, NY 13783
 Attn: Bill Mirch

DATE: 12/19/05

REPORT NO: AG-10

ON SAMPLE OF: Dimension Stone - Modulus of Rupture ASTM C-99

SAMPLE RECEIVED: December 12, 2005 (Sampled, Cut, and Shipped to CTL by Client)

MARKED: Quality Control - Tar Hollow Sawn Bluestone - Equinunk Quarry

CERTIFICATE OF TEST AND ANALYSIS

EXAMINED WITH THE FOLLOWING RESULTS: ASTM C99 Modulus of Rupture of Dimension Stone;

Specimen Sizes: 4" x 8" x 2 1/4" $R = 3WI / 2 bd^2$
 Number of Specimen Tested: 3 Total
 Conditioning: Dry Condition 48 hrs at 156°F; Wet Condition 48 hours at 72°F

Results:	Width, in - b	Thickness, in - d	Span Length, in - l	Breaking Load, lbs - w	Modulus of Rupture, PSI	Average of 3
<u>Dry - Perpendicular</u>						
1	4.06	2.31	7	6300	3050	3030 PSI
2	4.08	2.27	7	5800	2900	
3	4.08	2.29	7	6400	3140	
<u>Wet - Perpendicular</u>						
1	4.05	2.26	7	5200	2640	2740 PSI
2	4.04	2.32	7	5800	2800	
3	4.05	2.26	7	5500	2790	

Report to: 2-above

Respectfully Submitted,
CERTIFIED TESTING LABORATORIES, INC.

Robert W. Ruhf
Vice President

sib

All reports are the confidential property of Clients, and information contained may not be published or reproduced, pending our written approval.

754 East Fairview Street • Bethlehem, PA 18018 • (610) 865-2674 • Fax (610) 974-9215